



### ELECTRICAL SYSTEM

REF. NO.	I H PART NUMBER	MFR'S. NUMBER	DESCRIPTION	NO. REQ'D
<b>HEADLIGHTS, REAR LIGHT AND BRACKETS (Guide Lamp Corporation) (Special)—Continued</b>				
9	79 407 H	922786	PLATE, TERMINAL	1
10	121 749		SCREW, MACHINE, SLOTTED-RD-HD., CD-PLTD., No. 8-32NC x 5/16" (SAME AS 37 536 H)	2
11	138 530		WASHER, LOCK, INTERNAL TOOTH, CD-PLTD., No. 8	2
12	49 069 D		SPACER, REAR LIGHT	1
13	352 121 R11		BRACKET, REAR LIGHT	1
	103 024		NUT, HEX., 1/4-28NF	2
	181 313		SCREW, CAP, HEX-HD., 1/4-28NF x 3/4"	2
	103 319		WASHER, LOCK, 1/4"	2
14	350 920 R1		CLAMP, REAR LIGHT (WILL WRK FOR 6 780 D)	1
15	53 524 D	924209	CABLE	1
16	45 569 D		SPACER, HEADLIGHT	2
17	351 341 R1		POST, HEADLIGHT	2
	218 442		NUT, JAM, HEX., 5/8-11NC	2
	103 325		WASHER, LOCK, 5/8"	2
18	53 526 D	912048	SCREW, Moulding	1